



TEST REPORT

1. NO : CT22-118186E
2. Client
 - Name : AT Co., Ltd.
 - Address : 398-3 Juraebonjuk-ro, Iljuk-myeon, Anseong-si, Gyeonggi-do
3. Date of Test : 2022.12.07 ~ 2023.01.18
4. Use of Report : Quality control
5. Test Sample : AT-A-2022
6. Test Method
 - (1) KS F 4004:2013

7. Test Results

1) AT-A-2022

Test Item(s)	Unit	Test Method	Test Results	Remark	Loc.
Compressive.strength(1)	N/mm ²	(1)	5	(20.0±5.0) °C. (35.0±5.0) % R.H.	A
Compressive.strength(2)	N/mm ²	(1)	4		
Compressive.strength(3)	N/mm ²	(1)	4		

※ Location

A : 85, Dambang-ro, Namdong-gu, Incheon, Korea

----- End of Report -----

Affirmation	Tested By Name : Kim Jong Bin	기종빈 Kim Jong Bin	Technical Manager Name : Won, Chul Hyun	원철현 Won Chul Hyun
<p>This report is not accredited by KOLAS and KS Q ISO/IEC 17025. Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently identical or similar products. The results of using only a portion of this report cannot be guaranteed. The authenticity of this test report can be checked on KCL website(www.kcl.re.kr).</p>				

2023.01.18

Korea Conformity Laboratories President Jo, Yung Tae

Result Inquiry : 85, Dambang-ro, Namdong-gu, Incheon, Korea (82-32-460-5118)

전자문서본(Electronic Copy)

※ 이 성적서는 원본(재발행 포함)만 유효하며, 사본 및 전자문서본은 시험결과에 대한 참고용입니다.